TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION
CHECKLIST

TCEQ Complete and submit this checklist with the application.

APPLICANT: Douglas T. Hamson
PERMIT NUMBER: | * . . 0 o0

Indicate if each of the followmg items is included in your application.

Y N Y N
Administrative Report 1.0 X O Original USGS Map X
Administrative Report 1.1 X O Affected Landowners Map
SPIF X O Landowner Disk or Labels X O
Core Data Form O Buffer Zone Map X El
Technical Report 1.0 X O Flow Diagram X O
Technical Report 1.1 X O Site Drawing X O
Worksheet 2.0 O Original Photographs D
Worksheet 2.1 X Design Calculations |
Worksheet 3.0 Solids Management Plan

Worksheet 3.1
Worksheet 3.2
[...]
Average Influent Organic Strength or BOD5 Concentration in mg/1:

Average Influent Loading (Ibs/day = total average flow X average BODs5

conc. X 8.34):

Provide the source of the average organic strength or BOD5 concentration.

B. Proposed organic loading

This table must be completed if this application is for a facility that is not in
operation or if this application is to request an increased flow that will

impact organic loading.

Table 1.1(1) - Design Organic Loading

Total Average Flow Influent BODs
Source
(MGD) Concentration (mg/1)
Municipality
Subdivision 0.6 350

Trailer park - transient

Mobile home park

School with cafeteria

and showers

School with cafeteria,

TCEQ-10054 (06/01/2017)

Domestic Wastewater Permit Application, Technical Reports

Page 23 of 80




Source

Total Average Flow
(MGD)

Influent BODs

Concentration (mg/1)

no showers

Recreational park,

overnight use

Recreational park, day

use

Office building or
factory

Motel

Restaurant

Hospital

Nursing home

Other

TOTAL FLOW from all

sources

0.6

AVERAGE BOD; from all

sources

350

Section 3. Proposed Effluent Quality and Disinfection

(Instructions Page 68)

A. Existing/Interim I Phase Design Effluent Quality

Biochemical Oxygen Demand (5-day), mg/l: 5

Total Suspended Solids, mg/1: 5

Ammonia Nitrogen, mg/1: 2
Total Phosphorus, mg/L: 0.5
Dissolved Oxygen, mg/l: >4

TCEQ-10054 (06/01/2017)

Domestic Wastewater Permit Application, Technical Reports

Page 24 of 80




Other:

B. Interim II Phase Design Effluent Quality
Biochemical Oxygen Demand (5-day), mg/L: 5

Total Suspended Solids, mg/l1: 5
Ammonia Nitrogen, mg/1: 2
Total Phosphorus, mg/Il: 0.5
Dissolved Oxygen, mg/l1: >4
Other:

C. Final Phase Design Effluent Quality
Biochemical Oxygen Demand (5-day), mg/1: 5
Total Suspended Solids, mg/1: 5
Ammonia Nitrogen, mg/1: 2
Total Phosphorus, mg/1: 0.5
Dissolved Oxygen, mg/l1: >4
Other:

D. Disinfection Method

Identify the proposed method of disinfection.

0 Chlorine: mg/1 after
minutes detention time at peak flow

Dechlorination process:
Ultraviolet Light: 20 seconds contact time at peak flow
O Other:

Section 4. Design Calculations (Instructions Page 68)

Attach design calculations and plant features for each proposed phase.
Example 4 of the instructions includes sample design calculations and plant
features.

Attachment: Design Calculations

TCEQ-10054 (06/01/2017) Page 25 of 80
Domestic Wastewater Permit Application, Technical Reports



Section 5. Facility Site (Instructions Page 68)

A. 100-year floodplain

Will the proposed facilities be located above the 100-year frequency flood
level?

Yes X No O

If no, describe measures used to protect the facility during a flood event.
Include a site map showing the location of the treatment plant within the

100-year frequency flood level. If applicable, provide the size and types of
protective structures.

Provide the source(s) used to determine 100-year frequency flood plain.
FEMA Firmette Panel 48091C0240F

For a new or expansion of a facility, will a wetland or part of a wetland be
filled?

Yes [ No K

If yes, has the applicant applied for a US Corps of Engineers 404 Dredge
and Fill Permit?

Yes (O No O
If yes, provide the permit number:

If no, provide the approximate date you anticipate submitting your
application to the Corps:

B. Wind rose
Attach a wind rose. Attachment: Windrose

Section 6. Permit Authorization for Sewage Sludge Disposal

(Instructions Page 69)

A. Beneficial use authorization

Are you requesting to include authorization to land apply sewage sludge for
beneficial use on property located adjacent to the wastewater treatment
facility under the wastewater permit?

TCEQ-10054 (06/01/2017) Page 26 of 80
Domestic Wastewater Permit Application, Technical Reports



Yes [ No X

If yes, attach the completed Application for Permit for Beneficial Land Use
of Sewage Sludge (TCEQ Form No. 10451)
Attachment:

B. Sludge processing authorization

Identify the sludge processing, storage or disposal options that will be
conducted at the wastewater treatment facility:

0  Sludge Composting
00  Marketing and Distribution of sludge
[0 Sludge Surface Disposal or Sludge Monofill

If any of the above sludge options are selected, attach a completed
DOMESTIC WASTEWATER PERMIT APPLICATION: SEWAGE SLUDGE
TECHNICAL REPORT (TCEQ Form No. 10056).

Attachment:

Section 7. Sewage Sludge Solids Management Plan (Instructions
Page 69) '

Attach a solids management plan to the application.
Attachment: Solids Management Plan

The sewage sludge solids management plan must contain the following
information:
¢ Treatment units and processes dimensions and capacities
o Solids generated at 100, 75, 50, and 25 percent of design flow
e Mixed liquor suspended solids operating range at design and projected
actual flow
e (Quantity of solids to be removed and a schedule for solids removal
e Identification and ownership of the ultimate sludge disposal site
o For facultative lagoons, design life calculations, monitoring well locations
and depths, and the ultimate disposal method for the sludge from the
facultative lagoon

An example of a sewage sludge solids management plan has been included as
Example 5 of the instructions.

TCEQ-10054 (06/01/2017) Page 27 of 80
Domestic Wastewater Permit Application, Technical Reports



DOMESTIC TECHNICAL REPORT WORKSHEET 2.0

RECEIVING WATERS
The following is required for all TPDES permit applications

Section 1. Domestic Drinking Water Supply (Instructions Page 73)

[s there a surface water intake for domestic drinking water supply located
within 5 miles downstream from the point or proposed point of discharge?
Yes O No X

If yes, provide the following:
Owner of the drinking water supply:

Distance and direction to the intake:
Attach a USGS map that identifies the location of the intake.
Attachment:

Section 2. Discharge into Tidally Affected Waters (Instructions

Page 73)

Does the facility discharge into tidally affected waters?

Yes [ No X

If yes, complete the remainder of this section. If no, proceed to Section 3.

A. Receiving water outfall

Width of the receiving water at the outfall, in feet:

B. Oyster waters
Are there oyster waters in the vicinity of the discharge?
Yes [ No OO

If yes, provide the distance and direction from outfall(s).

TCEQ-10054 (06/01/2017) Page 28 of 80
Domestic Wastewater Permit Application, Technical Reports



C. Sea grasses
Are there any sea grasses within the vicinity of the point of discharge?
Yes O No [

If yes, provide the distance and direction from the outfall(s).

Section 3. Classified Segments (Instructions Page 73)
[s the discharge directly into (or within 300 feet of) a classified segment?

Yes [J No
If yes, this Worksheet is complete.

If no, complete Sections 4 and 5 of this Worksheet.

Section 4. Description of Immediate Receiving Waters

(Instructions Page 75)
Name of the immediate receiving waters: Dry Comal Creek

A. Receiving water type

Identify the appropriate description of the receiving waters.
Stream

O  Freshwater Swamp or Marsh

O Lake or Pond

Surface area, in acres:

Average depth of the entire water body, in feet:

Average depth of water body within a 500-foot radius of discharge
point, in feet:

O Man-made Channel or Ditch

TCEQ-10054 (06/01/2017) Page 29 of 80
Domestic Wastewater Permit Application, Technical Reports



0  Open Bay
0  Tidal Stream, Bayou, or Marsh

[0  Other, specify:

B. Flow characteristics

If a stream, man-made channel or ditch was checked above, provide the
following. For existing discharges, check one of the following that best
characterizes the area upstream of the discharge. For new discharges,
characterize the area downstream of the discharge (check one).
Intermittent - dry for at least one week during most years

00 Intermittent with Perennial Pools - enduring pools with sufficient
habitat to maintain significant aquatic life uses

[0  Perennial - normally flowing
Check the method used to characterize the area upstream (or downstream for
new dischargers).

O  USGS flow records

O  Historical observation by adjacent landowners

X Personal observation

0  Other, specify:

C. Downstream perennial confluences

List the names of all perennial streams that join the receiving water within
three miles downstream of the discharge point.

N/A

D. Downstream characteristics

Do the receiving water characteristics change within three miles downstream of
the discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)?
Yes O No X

If yes, discuss how.

TCEQ-10054 (06/01/2017) Page 30 of 80
Domestic Wastewater Permit Application, Technical Reports




E. Normal dry weather characteristics

Provide general observations of the water body during normal dry weather
conditions.

Streambed is dry

Date and time of observation: 6/15/22

Was the water body influenced by stormwater runoff during observations?

Yes [ No

Section 5. General Characteristics of the Waterbody (Instructions

Page 74)

A. Upstream influences

[s the immediate receiving water upstream of the discharge or proposed
discharge site influenced by any of the following? Check all that apply.

O  Oil field activities [0  Urban runoff
0 Upstream discharges O  Agricultural runoff
O Septic tanks X  Other(s), specify Land is currently a

large ranch. No grazing occurs.

B. Waterbody uses
Observed or evidences of the following uses. Check all that apply.

[0 Livestock watering 0 Contact recreation
O Irrigation withdrawal O Non-contact recreation
0 Fishing OO Navigation
TCEQ-10054 (06/01/2017) Page 31 of 80

Domestic Wastewater Permit Application, Technical Reports



$110ddy [eaTu ], ‘uonedddy 1T 1912MIISRAL DTISOTUO(]
08 Jo z¢g vded (Z102/10/90) FSOOT-O4D.L

PaI0[0dSIP J9lem iseare gurdump pado[aAsp
AUSTY ‘pataiingd {SONIYISIL IURYUD 10U S0P WIS PAISWRJJO O

pIgany 10 patofod 3q
AeW J191eM {patoninpun 1ng padoaAdp DAISUIJJO 10U :SUNI9S UOWIWO) [

PO.I0T0ISIP AYLIRD J9)eM (SSUI[[amP ‘saanised ‘Sp[o1] WOI]) 1UIPIAD
1RO [IAIP JUWIOS (UOIIRIIEIA dANIRU J10/PUR SII] Baly [BINIBN

[euondadxa A1Ie I91eMm eade
paanisedun 10 papoom Ajfensn :Ajnesq [einjeu guipuelsSino [SSOWRPIM O

"eaJe SUIPUNO.LINS 97 PUR Ja1em FUIAIIIII
91 JO SONYISIE 9] SALIISIP 1S3 18} TUIMOT[O] 9] JO dUO 221D

SONAYLISae Apoqratem )

AJ19ds 4(S)IM10 0 soniane YIRd O

Arddns Ja1em rerasnpuj [ Alddns Jayem dnsswoq O




Harrison Tract WWTF
Wastewater Treatment Facility Process Description and Unit Sizing
Section 2 — Treatment Process

A. Treatment Process Description
The treatment system will be an activated sludge process operated in complete mix mode followed by
ultra-filtration and UV disinfection. Harrison Tract WWTF will be an MBR system consisting of several
cast-in place structures. The system will have a primary screen, an equalization basin, multiple process
trains consisting of anoxic, pre-aeration, and membrane zones, and a sludge holding basin. The facility
will utilize UV disinfection. The design will be in accordance with Texas Administrative Code Title 30, Part
1: Texas Commission on Environmental Quality (TCEQ) Chapter 217 (Design Criteria for Domestic
Wastewater Systems).

B. Treatment Unit Sizing

Phase | - 100,000 GPD

Headworks with Screening

Equalization Tank 25,000-gallon capacity
Anoxic Tank 16,600-gallon capacity
Pre-aeration Tank 25,400-gallon capacity
Membrane Zone 27,200-gallon capacity
Sludge Holding Tank 16,600-gallon capacity

Phase 1l — 300,000 GPD

Headworks with Screening

Equalization Tank 75,000-gallon capacity
Anoxic Tank 33,000-gallon capacity
Pre-aeration Tank 50,900-gallon capacity
Membrane Zone 27,200-gallon capacity
Sludge Holding Tank 75,000-gallon capacity

Final Phase — 600,000 GPD

Headworks with Screening

Equalization Tank 100,000-gal capacity
Anoxic Tank 66,000-gallon capacity
Pre-aeration Tank 101,800-gallon capacity
Membrane Zone 54,400-gallon capacity
Sludge Holding Tank 100,000-gallon capacity




Influent In

—— E — 3 ]Equalization Basin| —————p

|

Screenings

Candfi]«—>2lids

Harrison Tract WWTF - Process Flow Diagram -

JueoaQ

Phase 1 - 100,000 gpd

Chem Feed As Required

MBR Process Train

Anoxic
Zone

Aeration
Zone

A4

Membrane Zone

[Siudge Holding Tank|«

Internal Recycle

Effluent
Flowmeter

Discharge
Point




Influent In

E— E -y |Equalization Basin| ——5p

|

Screenings

Candf]«—2ids

Harrison Tract WWTF - Process Flow Diagram -
Phase 2 - 300,000 gpd

JueoeQ

Chem Feed As Required

MBR Process Train |

Anoxic
Zone

Aeration
Zone

v

Membrane Zone

—}+————| Disinfection | —»

[Siudge Holding Tank]|

Effluent
Flowmeter

Discharge
Point




Harrison Tract WWTF - krocess Flow Diagram -
Phase 3 - 600,000 gpd

Chem Feed As Required

MBR Process Train

: > -»  Membrane Zone —= mDisinfection | ——|Effluent ! W%wﬂmﬁm
influent In ~ |————» E —— »|Equalization Basin — % | Anoxic Aeration : Plowmeter
| Zone Zone :
. @) ' ) Membrane Zone . b
Screenings 3 1| Anoxic Aeration :
g .| Zone .
= : % Zone :
“r Internal Recycle '
Solids WAS

Landfillj+—==——{Siudge Holding Tank

MBR Process Train |
: : > Membrane Zone —t-
: Anoxic Aeration :
1l
> Zone Zone :
: '
: ) Membrane Zone .
H Anoxic . H
1 Zone Aeration :
— 4 Zone :
: )
. Internal Recycle :

A
=3
>
n




Nearby WWTP List

Plant 1D Plant Address Distance to Facility
Meyer Ranch WWTP - WQ0015314001 1941 S Cranes Mill Rd. Comal County, TX 78132 2.2 Miles




/- a

7 WASTEWIATER

June 15,2022

Meyer Ranch Municipal Utility District of Comal County
c/o Mclean & Howard LLP

901 S Mopac Expressway, Suite 225

Austin, TX 78746

Subject: Meyer Ranch WWTP Capacity
To Whom it May Concern,

The Harrison Tract WWTF is applying for a TPDES permit and is focated within three miles of the Meyer
Ranch WWTP. It is our understanding that the Meyer Ranch WWTP does not have the capacity, nor the
infrastructure to accept waste from the new proposed subdivision. Please confirm in writing at your earliest
convenience.

Sincerely,

Jamie L. Miller, P.E.
President
Firm Number F-23372

Harrison Tract WWTF — Nearby WWTP Letter Page 1 of 1




7020 Ob40 DOOZ2 2537 1355

Coartifiod Mail Fe

Extra Setvices & Fees fcheck bex, add foe bs mraroprista)

D netwm Recoipt ddeepy) S

[ Rotum Recelpt fehyctronz) $

[ Cortfiod Mall Resteigted Dativory & _ i
[ Adult Siznntuen RE Fireg $

[ Adutt Sigraturs Bestrictod Datvery §

Total Postage and Feen

s ';// £ {

s // -]

Postago 2 -
s . [ 7/,7 ‘

Postmark

/

-
¢ [/
4

)

o e e

'...':.7./.4“/././.* ..................

A,
yd .




Harrison Tract WWTF - Site Drawing - Phase 1 and 2 T

LOT SUMMARY
e Rl

[N H ~ T~
EG -5 ~ B
LI wem o
- o L~
= s
-z
.y
e T

wE | ———————-—-——-——.— =y

= e
o 2 R

- ;ﬁ_ﬁﬁﬁﬁaﬁw‘m

= eyt

=
= ——————— I

Yo \ \

Harrison S ‘1\\1i|c_ pEa e
Tract WWTF ——— -/ S o
Boundary ﬂ




Harrison Tract WWTF - Potential Service Area for Phase 3

Potential Future Service
Area (includes potential
school p

roperties and other)

e

Phase 1 and 2 Service
Area




Harrison Tract WWTF - Design
Calculations Phase 1 - 100,000 gpd

ase # Phase 1 Tank Selected:
) EQ-{1)18 x 13 x9 SWD -

Flow f 7 E(TEE‘JOODEng 15,700 gal Concrete Tank
2 hrpeak 400000 god SHT -{1)22.5 x 13" x11.5 SWD -

25,000 gal Concrete Tank
Equalization

25000 gal ¥3Q for2 ks
Disinfection
5556 gal *4Q for 20 min
Sludge Holding
Using 1% Flow for WAS Rate [nputting WAS Rate From BIOWIN |

WAS Rate 1000 god WAS Rate 2999 god
Sludge Storage Days _:c‘ap Sludge Storage Days ff;§cia\,/>
Sludge Gallons Reg'd 14000 gal Sludge Gallons Reg'd 17994 gal
Select Tank Size 14000 gal Select Tank Size 10,252 gal
Days Storage 14 days Days Storage 6 days

Please see BIOWIN Phase 1 for design calculations
for process basins.




Harrison Tract WWTF - Design
Calculations Phase 2 - 300,000 gpd

a
By
T
Tt
=
i
T

- ~ o |
T

Flow | 30000 gpd
2 hrpeak

0000 gal 20

10EnaY &3

Studge Holding
Us nig 15 Flow for WAS Rate

Rate 000 god

torage Days Lildays

42000 gal

[¥a)

Seiert Tank Size

Days Storace 4. 066606657 ©

40 for 20 min

Tank Selecied:
EQ-i1) 22" x 22
dimension - 50,000 ga: Concrete
Tark

SHT (1} 22'x 22'- 50,000 ga'